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1408} Our Order No.:
1467) Your Order No.:

2084001119
001-001810-1

oce| Quality:
according to:

A892 DUAL

ASTM ASS2 -
ASTM A572 GR50

Theoretical
Pos. Heat No.  Dimension Length Pieces Weight
Iatc, {857} IE isoe’ 1B, Bz’
001 24978 C 12X20,7 480 in 140 52 580 kg
001 24877 C 12X20,7 480 in 140 52 580 kg
001 24978 C 12X20,7 480 in 112 42 064 kg
001 24979 C 12X20,7 480 in 140 52 580 kg
001 24980 C 12X20,7 480 in 140 52 580 kg
001 24981 C 12X20,7 480 in 126 47 322 kg
002 24982 C 12X25 480 in 90 40 824 kg
002 24983 C 12X25 480 in 110 49 896 kg
002 24984 C 12X25 480 in 20 9072 kg
003 24973 C 12X30 480 in 18 9798 kg
003 24974 C 12X30 480 in 176 85 803 kg
Heat Analysis [%)]
Heat No. C Si Mn P S N Nb \ Cr Cu
1807 forit &l icrs et iczst icrs! ferr! icr icre! icao}
max 623 0:40 1.50 0:035 0.045 0032 0.050 0.110 0:35 0.60
min 0.10 €.50 0.005
24873 0.08 0.20 0.95 0.017 0.025 0.007 0.020 0.005 c.10 0.31
24874 0.08 4.20 0.85 0.017 0.025 0.067 0.020 0.005 0.10 0.31
24976 0.08 0.20 0.92 0.018 0.022 0.009 0.021 0.005 0.09 0.30
24977 6.08 0.21 0.%4 0.018 0.024 0.010 0.020 0.005 0.11 0.31
24978 0.08 G.20 0.93 0.020 0.013 0.008 0.021 0.005 0.10 0.29
24979 0.08 0.20 0.82 0,021 0.622 0.009 0.020 0.005 0.12 0.30
24980 0.07 Q.20 0.93 0.019 0.024 0.007 0.020 0.005 0.10 0.31
24981 0.07 0.20 0.54 0.020 0.025 0.009 0.019 0.005 0.11 0.29
24982 0.08 0.18 0.3 0.018 0.024 0.008 0.018 0.005 0.09 0.33
24983 0.07 0.20 0.93 0.017 0.023 0.010 0.018 0.005 0.08 0.35
24984 0.07 0.20 0.94 0.015 0.024 0.008 0.018 0.005 0.08 0.34
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Heat Analysis [%)]

Heat No. Ni Mo CEV1 Sn

{567 | el fore] ices! fcral

max 0.45 6.15 G.45

min

24873 0.13 0.03 0.28 0.014

24974 0.13 0.03 0.29 0.014

24876 0.13 0.03 0.30 0.014

24977 0.14 0.03 0.30 0.014

24978 0.12 0.03 0.28 0.013

24979 0.11 0.02 0.29 0.014

24980 0.11 0.02 0.28 0.015

24981 0.1 0.02 0.29 0.013

24982 0.12 0.02 0.29 0.014

24983 0.12 0.03 0.27 0.014

24984 0.11 0.03 0.28 0.014

Tensile test

Heat Na. Yield siress Tensile strength Elongation Ys/Ts
PSh [PSh 2in [%]

T8o7! Te13} fewi ici3! fcia

may 5000 0.85

min 50000 65000 240

24973 57710 74005 3T 0.78

249741 539015 71050 37.0 0.83

2497412 59015 71050 370 0.83

24876/1 56985 72210 35.6 0.79

24076/2 56985 72210 35.6 0.79

24977/1 56405 71775 37.0 0.79

24977/2 56405 71775 37.0 0.78

24978/1 58435 723835 35.6 0.80

24978/2 58435 72835 35.6 0.80

24979/1 57420 72355 34,3 Q.79

24979/2 57420 72355 34.3 0.78

24880/1 562860 71050 35.6 0.79

24980/2 56260 71050 35.6 0.79

2438111 57565 73080 35.6 0.79

24981/2 57565 73080 35.6 0.79
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Quality: AS82 DUAL
according to: ASTM AS92 -
ASTM A572 GR50
Tensile test
Heat No. Yield stress Tensile strength Elongation Ys/Ts
[PS]) [Psh 2in [%]
max 85000 o.es
min 50000 65000 21.0
24982/1 56115 71485 35.6 0.78
2498212 56115 71485 35.6 0.78
24983/ 57420 71485 34.3 0.80
2488372 57420 71485 343 0.80
24984 57710 71195 33.0 0.81
|20+ !

- electric arc melfing
- Melted & Manufactured in Germany
- fing grain silicon killed

HOT ROLLED, NON-ALLOYED CARBON STEEL PROFILES

We confirm herewith that the delivered material complies with the terms of the order.

1252 Warks inspector
René Merbach
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